4]13:: 3 Automatic Edge-banding Machine

JEB-45.....333701 ....3~380V, 50Hz

PARTS LIST

Walter Meier (Tool) AG
Tamperlistr. 5

CH-8117 Féllanden
Switzerland

Phone +41 44 806 47 48
Fax +41 44 806 47 58
jetinfo.eu@waltermeier.com
www.jettools.com

P-333701  2013-05



QCE33001

£YX @ Q Q -

u




QCE33001

ITEM | PART NO PARTS NAME SIZE QTY NOTE
1 |721010 Pressure Beam Bracket 1
2 1994301 Thrust Bearing 51201 2
3 1721004 Precision Screw Pole M14*P1.5 1
4 721013 Bearing Bushing 2
5 [NH121900 Hex Nut M12x1.75p 2
6 [721002 Adapter Shaft 1
7 |BD452001 Bushing Bearing DU4520 2
8 |[BD452002 |Bushing Bearing DU4520F 2
9 1721006 Slider Plate 2
10 721012 Fixed Plate 1
11 |721011 Handle Wheel 1
12 |SS080204 |Set screw M8*10L 4
13 |721001 Position Indicater 1
14 (721009 Slider Ring 1
15 |721007 Locate Bolt M14*P1.25 2
16 |721005 Screw Ring M14*P1.5 1
17 721003 Column 1
18 [SR050903 [Cap Screw M5*45L 1
19 [NLO50800  [Nylon Nut M5 1
20 |PS052000 [Spring Pin w5*20L 1
21 |SR080500 |Cap Screw M8x25 4
22 |[SH080700 |Hex Head Bolt M8*35L 4
23 |SH080500 |Hex Head Bolt M8*25L 3
24 |WS080000 |[Spring Washer M8 6
25 |SS089400 |Set screw M8*16L 4
26 |SR080600 |Cap Screw M8x30 1
27 |NHO081300 [Hex Nut M8x1.25p 1
28 [NH081304 Hex Nut M8x1.25p*4t 1
29 [SH089300 Hex Head Bolt M8*12L 1
30 |721057 Support Bracket 1
31 721323 Fixed Plate 1
32 |SM060500 |Pan Head Screws Hexagon |M6*25L 2
33 |WF061920 |Washer §6*§19*2T 2
34 |721014 Fixed Plate 1
35 1721015 Washer 1
36 |SM089200 |Pan Head Screws Hexagon |M8*12L 4




QCE33002




QCE33002

ITEM | PART NO PARTS NAME SIZE Q' TY | NOTE
1 |721028 Conveyer Seat 1 VE
2 (721020 Conveyer By The Board 1
3 (721018 Roll Wheel 1
4 1994353 Bushing Bearing DU2020 2
5 (721023 Roll Wheel 1
6 721022 Transmission Shaft 1
7 |KD060620 |Flat Key 67620 2
8 |KD060640 |Flat Key 67640 1
9 |721019 Shaft 1
10 |SR081600 |Cap Screw M8*80 2
11 |RS180000 |C-Type Retaining Ring S18 1
12 1721025 Gasket 2
13 (721026 Reducer NMRV040(1/50) Type:71B14 | 1
14 |721027 Reducer Flange NMRV040 1
15 |SH081803 |Hex Head Bolt M8*90L 7
16 [WF081820 [|Washer § 8*§18*2T 7
17 |NF081300 Flange Hex Nut M8 7
18 721017 Conveyer 72*5*2440(10%6) 1
19 [MA721021 [Motor 1/2HP(0.37KW) 4P 1

20 |[(BB600103 |Ball Bearing 6001 LLU 1
21 |SS060640 |Set screw M6*30L 4
22 |WF062330 [Washer § 6" §23*3T 4
23 |NH061000 |Hex Nut M6 4
24 [SJ060400 Rouad Socket Head Cap Screw |M6*20L 8
25 |[SH060400 |Hex Head Bolt M6*20L 4
26 |SR0804403 |[Cap Screw M8*20L 6
27 1991706 Washer § 20" § 30*0.5T 2
28 (203481 Nylon Box Connector N-MGN16-15B-ST 1
29 203475 Wave Tube NGN-12B-50 0.7 [ 700mm
30 |IM721002 Motor Cord 0.5mm x 4C 1 |ssovs-~CE
31 (721029 Bushing 1
32 721030 Bearing Fixed 1
33 |[(BB690404 |Ball Bearing 6904LLB 1
34 |WS060000 |Spring Washer M6 4




QCE33003




QCE33003

ITEM | PART NO PARTS NAME SIZE Q' TY | NOTE
1 |721032 Adjustment Column 1
2 |WF040810 |Washer §4*§ 81T 5
3 |WS080000 |Spring Washer M8 2
4 [SR080400 [Cap Screw M8*20L 2
5 1721036 Locate Plug 1
6 1721035 Plug Fixed Plate 1
7 |SR051003 |Cap Screw M5*50L 1
8 |SP049200 |Pan Head Screw M4*8L 5
9 |SJ080400 Rouad Socket Head Cap Screw |M8*20L 2
10 [(WF081820 [|Washer § 8% §18*2T 2
11 |721033 Adjustment Bracket 1
12 (721034 Limits Fixed Plate 1
13 |SM100700 |[Countersunk Head Cap Screw [M10*35L 1
14 [(WF102020 [|Washer § 10* § 20*2T 2
15 |WW101503 |[Wave-Type Washer §10*§ 15 3
16 [SP040600 [Pan Head Screw M4*30L 2
17 |AB721037-A |Door Safety Switch ASM. 1
18 721031 Quick Release Handle 1
19 [(WF102730 [|Washer §10* § 27*3T 1




QCE330041




QCE330041

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
1 |BL210402 Linear Bearing LM12 3
2 |BB600204 |[Ball Bearing 6002 LLB 2
3 1721182 Six Hexagonal Column 2
4 1721043 Spindle Cover 1
5 1721061 Fixer Plate 1
6 [WW101503 [Wave-Type Gasket §10*§ 15 2
7 1721060 Adapter Shaft 1
8 |721056 Plum Nut M8 1
9 721055 Adjustment Screw Pole M8*P1.25 1
10 |NH081300 |Hex Nut M8 2
11 721063 Connection Plate 1
12 |SM049200 |Pan Head Screws Hexagon M4*8L 2
13 721046 Flat Pulley 1
14 721042 Support Screw Pole M12*P1.75 2
15 [NH121900 ([Hex Nut M12*1.75 4
16 |BB600004 |Ball Bearing 6000 LLB 1
17 1721069 Profiling Wheel 1
18 (721070 Wheel Spindle 1
19 |RS100000 |C-Type Ring S10 1
20 1721066 Pressre Wheel Fixed Plate 1
21 1721067 Pressre Wheel Fixed Plate 1
22 [SJ059200 Rouad Socket Head Cap Screw |M5*8L 1
23 [SM059200 |[Countersunk Head Cap Screw [M5*8L 1
24 |SR050200 |Cap Screw M5*10L 2
25 |[SR050600 |[Cap Screw M5*30L 2
26 |NL050800 Nylon Nut M5 2
27 1721232 Disc Washers §5.2" § 12*0.6t 4
28 [NH050800 |Hex Nut M5 2
29 1721068 Spring Scratch Plate 1
30 |721047 Upside Sliding Bracket 1
31 1721045 Upside Shaft 1
32 |721081 Locate Adjustment Plate 1
33 |WF061920 |Washer §6*§192.0T 1
34 |SR0693003 [Cap Screw M6*12L 1
35 |721041 Dust Cover 1
36 |721054 Screw Ploe M6*P1 1
37 1721058 Spring 1
38 |WF062330 |Washer § 6™ §23*3T 2
39 |WF082320 |Washer § 8% § 23 2T 2
40 |721059 Spring 1
41 |NL061000 Nylon Nut M6 1
42 1721044 Upside Spindle 1




QCE330041

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE

43 |SR050400 |Cap Screw M5*20L 1

44 1721049 Upside Tool 1

44A |AB721049A |Upside Tool Set. 1 A
44A-1(721049A-1 |Upside Tool Base 1
44A-2|721049A-2 |Upside Tool Block 4
44A-3(721049A-3 |Upside Tool Blade 4

45 721071 Lock Nut M10*P0.75 1

46 |721064 Position Indicater DA0406-12/5-1-E-0 1

47 |721072 ABS Strips § 4*5L 0.01

48 |SS069150 [Set Screw M6*6L 2

49 |SR0694003 |Cap Screw M6*16L 2

50 |WF061620 |Washer §6*§16*2.0T 2

51 1721073 Hairbrush 2000mm/50pcs=40mm 0.02

52 |[WS050000 |Spring Washer M5 2

53 |WS060000 [Spring Washer M6 3

54 [NH061000 [Hex Nut M6 1




QCE330042




QCE330042

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
1 |721048 Lowside Sliding Bracket 1
2 |BL210402 Linear Bearing LM12 3
3 |721052 Lowside Shaft 1
4 |BB600204 |Ball Bearing 6002 LLB 2
5 (721051 Lowside Spindle 1
6 (721182 Six Hexagonal Column 2
7 1721043 Spindle Cover 1
8 721061 Fixer Plate 1
9 |WW101503 [Wave-Type Gasket §10*§ 15 2
10 |721060 Adapter Shaft 1
11 [721056 Plum Nut M8 1
12 721055 Adjustment Screw Pole 1
13 [NH081300 [Hex Nut M8 2
14 (721063 Connection Plate 1
15 |SM049200 |Countersunk Head Cap Screw |M4*8L 2
16 721046 Flat Pulley 1
17 |721042 Support Screw Pole 2
18 [NH121900 ([Hex Nut M12 2
19 |BB600004 |Ball Bearing 6000 LLB 1
20 1721069 Profiling Wheel 1
21 1721070 Wheel Spindle 1
22 [|RS100000 |S-Type Ring S10 1
23 1721066 Pressre Wheel Fixed Plate 1
24 1721067 Pressre Wheel Fixed Plate 1
25 |SJ059200 Rouad Socket Head Cap Screw |M5*8L 1
26 |[SM059200 |[Countersunk Head Cap Screw [M5*8L 1
27 |SR050200 |Cap Screw M5*10L 2
28 |SR050600 |Cap Screw M5*30L 2
29 |NL050800 |Hex Nut M5 2
30 |721232 Disc Washers §5.2* § 12*0.6t 4
31 |NH050800 |Hex Nut M5 2
32 |721068 Spring Scratch Plate 1
33 721050 Dust Cover 1
34 |SR050402 |Cap Screw M5*20L 1
35 1721053 Lowside Tool 1 S

35A |AB721053A [Lowside Tool Set. 1 A

35A-1(721053A-1 |Lowside Tool Base 1

35A-2|721053A-2 |Lowside Tool Block 4

35A-3|721053A-3 |Lowside Tool Blade 4
36 |721071 Lock Nut M10*P0.75 1
37 (721064 Position Indicater DA0406-12/5-1-E-0 1
38 |WS050000 |Spring Washer M5 2




QCE330042

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE

39 |[SR0694003 |[Cap Screw M6*16L 2

40 |WFo061620 |Washer M6*16*2.0 2

41 |SS069150 |Set Screw M6*6L 2

42 |SR060400 [Cap Screw M6*20L 1

43 |WS060000 |Spring Washer M6 3

44 (721072 ABS Strips § 4*5L 0.01 1
45 721073 Hairbrush 2000mm/50pcs=40mm 0.02

46 |721065 Hex Nut M12 2




QCE33005




QCE33005

ITEM | PART NO PARTS NAME SIZE Q' TY | NOTE
1 |721076 Rail Seat 1
2 721077 Chrome Rod Park 2
3 [721079 Platen 1
4 721080 Platen 1
5 1721087 Fuselage Connecting Plate 1
6 1721086 Motor Movements Block 1
7 1721084 Motor Fixed Plate 1
8 (721089 Positioning Ring 1
9 (721088 Compression Spring 1
10 [SR0602003 [Cap Screw M6*10L 1
11 |MA721083 |Motor 3/4HP(0.55KW) 2P 1 |220/380v 3~
12 |721085 Flat Pulley 1
13 |SR059400 |Cap Screw M5*16L 1
14 |WF051210 |Washer §5*§12*1t 1
15 |BL210402 Linear Bearing LM12UU 3
16 [SR069400 [Cap Screw M6*16L 8
17 [WS060000 (Spring Washer M6 11
18 [WF061620 [|Washer §6*§16*2t 4
19 |SH080500 |Hex Head Bolt M8*25L 6
20 [WS080000 |Spring Washer M8 6
21 |WF081820 |Washer § 8% § 18 2t 6
22 |SS069150 |Set Screw M6*6L 2
23 |SS060400 |Set Screw M6*20L 1
24 |SR060500 |Cap Screw M6*25L 3
25 |WF132225 |Washer § 13* § 22*2.5t 1
26 [NH061000 [Hex Nut M6 1
27 |LF290020 Plat Belts 20*730L 1
28 |WF061920 |Washer §6* ¢ 19*2t 3
29 |IM721003 Motor Cord 0.5mm x 4C 1 |380V 3~
30 |SS069400 [Set Screw M6*16L 1
31 |RR210000 [Retaining Ring (for bores) R21 3




QCE33006

RN :f';r'\a;“\l g\ Y4
' '\_.\/ NN

%



QCE33006

ITEM | PART NO PARTS NAME SIZE Q' TY | NOTE
1 |721093 Cutter Plate 1
2 1721103 Tool Fixed Block 1
3 1721094 Guides 1
4 721102 Locate Plate 1
5 1721092 Locate Block 2
6 (721101 Cutter 1
7 1721091 Locate Plate 1
8 |[SM069400 |Countersunk Head Cap Screw |M6*16L 2
9 |SM060400 |Countersunk Head Cap Screw [M6*20L 2
10 [SMO069300 [Countersunk Head Cap Screw [M6*12L 1
11 [SR060700 [Cap Screw M6*35L 4
12 |NL061000 Nylon Nut M6 2
13 |SM060500 |Countersunk Head Cap Screw |M6*25L 2
14 |AB721100 Cylinders ASM. § 63*20ST 1
15 [SS101800 [Set Screw M10*90L 1
16 |SH061403 |Hex Head Bolt M6*70L 2
17 |WF061310 |Washer M6*13*1T 2
18 |NH101700 |Hex Nut M10 2
19 [PS041200 |[Spring Pin § 4*12L 2

20 [WS060000 |Spring Washer M6 10
21 |SR060400 |Cap Screw M6*20L 2
22 |WF061920 |Washer §6*§19*2T 2




QCE33007

(=) 3 :\

) (@) (@) ) (2)(3)
=l
B




QCE33007

ITEM | PART NO PARTS NAME SIZE Q' TY | NOTE
1 |721106 Support Rib 1 VE
2 1721109 Edge With a Bracke 1 VE
3 1721107 Four Corness of the Nut 4
4 (721108 Wheel 4
5 |WF104030 |Washer § 10" § 403t 3
6 |NH101700 |Nut M10 3
7 |721105 Screw Ploe M10*150L 1
8 [SJ089400 Rouad Socket Head Cap Screw |M8*16L 8
9 |WF081820 [Washer §8*§ 182t 4
10 721111 Class Screw 4
11 |SR080400 |Cap Screw M8*20L 2
12 [WF082520 [|Washer M8 2
13 |WS080000 |[Spring Washer M8 10
14 (721110 Wheel 4
15 |RR320000 |C-Type Ring R32 8
16 |BB620102 |Ball Bearing 6201 ZZ 8
17 1017058 Self-Lubricating Bearing 8




QCE33008




QCE33008

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
1 721113 Left Guides 1
2 |721112 Right Guides 1
3 721114 Stage Screw M5 2
4 (721115 Plum Nut M5 2
5 |[|WF051210 |Washer § 5§ 12*1t 2
6 |SH089300 |Hex Head Screw M8*12L 2
7 |NF081300 Flange Hex Nut M8 2
8 |WF061310 |Washer §6*§ 13 1t 2
9 |[SR060200 |[Cap Screw M6*10L 2




QCE33009

TNV R D DY N
/ (= e ol 2™y (2 - ' { '
N | o

RS w i o r © oI B el o) |
SNBNTASNEALS NS NES A RASAS A
¢ |
|

— _I_/

(o) (SR
PN PNV




QCE33009

ITEM | PART NO PARTS NAME SIZE Q' TY | NOTE
1 721117 Every Ring 2
2 1721118 Fuxed Plate 2
3 721119 Wheel 1
4 1721120 Wheel Spindle 1
5 (721122 Wheel Spindle 1
6 |721124 Support Block 2
7 1721128 Fixed Block 1
8 |SM069300 |Countersunk Head Cap Screw |M6*12L 2
9 |WF081820 |Washer § 8% § 18 2t 2
10 [SR069400 [Cap Screw M6*16L 10
11 |SH080400 |Hex Head Bolt M8*20L 2
12 |RR420000 |C-Type Ring R42 2
13 |RS200000 |C-Type Ring S20 2
14 |RS150000 |C-Type Ring S15 1
15 |SH061300 |Hex Head Bolt M6*65L 1
16 |721127 Spring 1
17 |WF061310 |Washer §6*§ 13*1t 1
18 [WF061620 [|Washer §6*§16*2t 5
19 721123 Wheel 1
20 |[(BB600403A (Ball Bearing 6004LLU 2
21 1721125 Y-type Connector 1
22 [NH061000 Hex Nut M6 1
23 [NL061000 Nylon Nut M6 1
24 [SJ059200 Rouad Socket Head Cap Screw |M5*8L 2
25 |BD152001 Dry Bearing DU1520 2
26 1721116 Fixed Base 1
27 |SS089200 |Set Screw M8*8L 4
28 [SJ060400 Rouad Socket Head Cap Screw |M6*20L 2
29 |WS060000 [Spring Washer M6 10
30 |SM0804003 |Countersunk Head Cap Screw |M8*20L 1
31 1721129 Scraped plate 1
32 |WS080000 |Spring Washer M8 2
33 |WF062320 |Washer § 6™ § 23 2t 1




QCE330010J




QCE330010J

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
1 |721417 Extension Bracket 1 W
2 |721132 Pad 2
3 (721137 Gasket 4
4 1721134 Wheel Seat 11
5 |721416 Body 1 W
6 1721138 By the Board 1
7 |AB205397A-B|Limits Switch ASM. 1
8 [709409 Outlet Beads PG9 11
9 1136013 Outlet Beads PG13.5 8
10 [AB205397A-A|Limits Switch ASM. 1
11 |AB721339 Distribution Botton Plate 3~ 380V 1
12 |NF081300 |Hex Flange Nut M8 10
13 |SJ080500 Rouad Socket Head Cap Screw |M8*25L 5
14 [SR069400 [Cap Screw M6*16L 39
15 |SR080600 |Cap Screw M8*30L 4
16 203249 Powerful magnet group 2
17 |721338 Distribution Box door 1 w
18 721340 Distribution Box door 1 W
19 721133 Platfrom 1
20 721342 Mechanical Locks 1
21 |SJ050200 Rouad Socket Head Cap Screw |M5*10L 4
22 |WF051210 |Washer § 5§ 12*1.0T 5
23 (135051 Brush 1
24 [SJ050400 Rouad Socket Head Cap Screw |M5*20L 1
25 |WF061820 |Washer §6*§18*2.0T 11
26 (203481 Nylon Box Connector N-MGN16-15B-ST 1
27 |AB721364 Pressure Switch Unit 1
28 |AB721370 |Pressure Adjustment Group 1 W
29 |AB721350 [Solenoid Valve 1
30 |AB721367 |Three-Point Combination Group 1
31 1201105 Power Box 1 CE
32 |SR069300 [Cap Screw M6*12L 4
33 |WS060000 [Spring Washer M6 16
34 |[SP040600 |Pan Head Screw M4*30L 2
35 |SP040300 Pan Head Screw M4*15L 6
36 ]994809 Power Switch ZH-HD-2 1
37 (721145 Switch Box 1
38 |721143 Extension of the suppre Block 2
39 (994353 Bushing Bearing 4
40 |721144 Extension rod 2
41 |WF082320 |Washer § 8% § 23*2.0T 4
42 |WS080000 |Spring Washer M8 2




QCE330010J

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
43 |SH089300 |Hex Head Bolt M8*12L 2
44 |SR060400 |[Cap Screw M6*20L 12
45 |WF061620 |Washer §6*§16*2.0T 8
46 |721135 Wheel 11
47 |WF101605 |Washer §10* $ 16*0.5T 11
48 (721139 Limite Switch fixed plate 2
49 |SP069300 |Pan Head Screw M6*12L 4
50 |SR060500 |Cap Screw M6*25L 4
51 [NH061000 Hex Nut M6 4
52 |AB721425 |Control Box ASM. 1 W
53 [WF081820 |Washer §8*§ 18*2.0T 2
54 |SR089300 |Cap Screw M8*12L 2
55 |SJ089400 Rouad Socket Head Cap Screw |M8*16L 2
56 (998808 Wave Tube N-MGQ32-34B 1
57 |[SS089200 |[Set Screw M8*8L 4
59 (721336 Grounded Steel Plate 1 |380V 3~
60 |721418 Support Tube 2
61 [NH121900 Hex Nut M12 4
62 201544 Adjust Foot M12x75mm 2
63 |SS069400 |Set Screw M6*16L 2
64 (709421 Outlet Beads PG20 4
65 |721424 Roller 35
66 |SP050800 Pan Head Screw M5*40L 35
67 [NL050800 Nylon Hex Nut M5 35




QCE330011

AR B
Il g ) &) o)
L@ ) =)
g




QCE330011

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
1 721151 Base Bracket 1
2 |721152 Limit Block 1
3 |721147 Slider 1
4 1721146 Fixed Block 1
5 17211583 Board Plate 1
6 [721149 Screw Ploe 1
7 1721148 Adjustment Screw Pole 1
8 |721155 Heater Plate Cover 1
9 [721154 Electric Heating 1
10 |SH089300 |Hex Head Bolt M8*12 3
11 [WF081820 [|Washer § 8*§18*2T 3
12 |SR081100 |Cap Screw M8*55L 2
13 |SG050200 |Hex Head Bolt (W/Flange) M5*10L 2
14 |WS080000 |Spring Washer M8 2
15 |SR059300 |Cap Screw M5*12L 2
16 |SR060600 |Hex Head Bolt M6*30L 2
17 [WS050000 (Spring Washer M5 2
18 |WS060000 |Spring Washer M6 4
19 |SR060400 |Cap Screw M6*20L 2
20 (721150 Quick Release Handle 1
21 [WF082730 |Washer §8*§27*3T 1




QCE330012

A P26 00000000
=001
BE® \J
/'- (o}—®
(=
T 1

(7 o
||




QCE330012

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
1 [721161 Fixed Plate 1
2 1721162 Booster Plate 1
3 1721163 Wheel 1
4 721164 Bearing Fixed Plate 1
5 1721165 Clutch Plate 1
6 |721173 Wheel Shaft 1
7 |721169 Rod 1
8 |721166 Shaft 1
9 |721175 Wheel 1
10 (721176 Gear 2
11 |721177 Fixed Bracket 1
12 |721179 Transmission Shaft 1
13 721180 Bearing Fixed Plate 1
14 (721181 Wheel 1
15 |BB600203A |Ball Bearing 6002LLU 2
16 [SR060400 [Cap Screw M6*20L 5
17 |SR059300 |Cap Screw M5*12L 2
18 [SR040500 [Cap Screw M4*25L 2
19 |SM080400 |Pan Head Screws Hexagon M8*20L 1
20 |BD081001 Bushing Bearing DU0810 1
21 |NH061000 |Hex Nut M6 1
22 |NL061000 Nylon Hex Nut M6 1
23 [NL081300 |Nylon Nut M8 2
24 |WS080000 |[Spring Washer M8 1
25 [WF081820 |Washer M8*18*2 1
26 |BD152001 Bushing Bearing DU1520 2
27 |RS150000 [C-Type Ring S15 2
28 (721167 Spring 1
29 [NH081300 |[Hex Nut M8 1
30 |721125 Y-Type Connector M6 1
31 |721056 Plum Nut M8 1
32 |BB608002A |Ball Bearing 608 ZZ 1
33 |RS070000 |S-Type Ring §7 1
34 |WF061620 |Washer §6*§16*2T 3
35 1721168 Connector Plate 1
36 (721182 Six Hex Pole 1
37 |WS060000 [Spring Washer M6 3
38 |SH069400 |Hex Head Bolt M6*16L 1
39 [SR069300 |[Cap Screw M6*12L 2
40 |WS040000 |Spring Washer M4 1
41 |WF040810 |Washer § 4* § 8*1t 1
42 (200964 Shaft 1




QCE330012

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
43 1992607 Washer §10* § 2070.2T 1
44 |WS050000 |Spring Washer M5 2
45 |WF082320 |Washer § 8* §23*2T 1




QCE330013

{iaay /M\'j( T, g | At
- o T & |

)
\"7./\" il s 1.'} — iy

e W T e Ve froo e T T U T
R el Y el (i)
'\,_{ et \,__,,{: N s A Wl N NN A it

1 . % |I !




QCE330013

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
1 |721186 Translation Base 1
2 (721191 Chrome Rod Park § 18*128L 2
3 |BB600203A (Ball Bearing 6002 LLU 4
4 |721206 Chrome Rod Park ¢ 10*155L 2
5 1721188 Fixed Plate 2
6 |721187 Chrome Rod Park § 16*350L 2
7 721194 Lifting Block 1
8 |BD102001 Dry Bearing DU1020 4
9 (721197 Chrome Rod Park § 12*246.5L 2
10 721198 Fixed Plate 1
11 721199 On the Fixed Plate 1
12 721202 Cylinder Fixed Block 1
13 |SR081600 |Cap Screw M8*80L 1
14 |SR061400 |Cap Screw M6*70L 1
15 721205 Disc Washer § 15§ 8*0.5T*1.7T 1
16 |NH081300 |Hex Nut M8 4
17 |NL081300 Nylon Nut M8 2
18 |NL061000 Nylon Nut M6 2
19 |SS069250 |Set Screw M6*8L 10
20 [BL280502 Linear Bearing LME16 4
21 |WF253510 |Washer § 25* § 35*1T 2
22 |AB721192 |Pueumatic Cylinder ASM. § 25*100ST 1
23 |AB721203 |Pueumatic Cylinder ASM. § 16*150ST 1
24 1721201 The Rod-end Bearing M6 1
25 |SR080400 |Cap Screw M8*20L 2
26 (721189 Lnterval Sets § 20*30L 2
27 |721072 ABS Strips & 4*5L 0.01 2
28 |[SH049100 |Hex Head Bolt M4*6L 1
29 |[SH0805403 |Hex Head Bolt M8*25L 4
30 |WS080000 |Spring Washer M8 6
31 |WF082030 |Washer M8* § 20*3T 4
32 721200 Buffer Blocks § 25*19L 1
33 [SR060400 |[Cap Screw M6*20L 6
34 |[SS069150 |Set Screw M6 6L 13
35 [NH061000 [Hex Nut M6 2
36 |[SR060600 [Cap Screw M6*30L 1
37 |[SH081600 |Hex Head Bolt M8*80L 4
38 |721204 Buffer Blocks 2
39 |WF082030 |Washer M8* § 20*3.0T 4
40 |WF061920 |Washer M6* § 19*2.0T 2
41 |WS060000 |Spring Washer M6 8
42 |SR069400 |[Cap Screw M6*16L 2




QCE330013

ITEM | PART NO PARTS NAME SIZE Q' TY | NOTE
43 |WF051210 |Washer M5* § 12*1T 4
44 |SH050200 |Hex Head Bolt M5*10L 4
45 721185 Buffer Blocks 8
46 |WS100000 |Spring Washer M10 1
47 |SJ080500 Rouad Socket Head Cap Screw |M8*25L 1




QCE330014




QCE330014

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
1 |MA721216 |Motor 1/4HP(0.18KW) 2P 1 |220380v 3~
2 721215 Motor Fixed Bracket 1
3 |721221 Support By the Board 1
4 721227 By the Board 2
5 1721226 Wheel Fixed Flakes 2
6 |SM059300 |Pan Head Screws Hexagon M5*12L 4
7 |721228 Brass Ring 2
8 [721233 Plug 2
9 721232 Disc Washers §12* § 5°0.6T 24
10 |BB620204 |Ball Bearing 6202LLB 2
11 (721222 Shaft 1
12 |RR350000 |C-Type Ring R35 1
13 |721224 Repair Spindle 1
14 (721220 Pully Washer 1
15 720229 Stop Flakes 1
16 [SR080400 [Cap Screw M8*20L 1
17 |721223 Flange 1
18 (721218 Cutter 2
19 (721219 Spacer Ring 1
20 |721217 Flange 1
21 |721214 Gear Type Pulley 1
22 |721225 Pad 1
23 |721212 Belt Adjust Block 1
24 |721211 Cover 1
25 1721230 Dust Cover 1
26 |721231 Brush 2240mm 0.05 [ 112mm
27 |SH069402 |Hex Head Bolt M6*16L 1
28 |BL210402 Linear Bearing LM12UU 4
29 1721213 Toothed Belt T5-500L-10W 1
30 |BB690404 |Ball Bearing 6904LLB 1
31 [SR060400 |[Cap Screw M6*20L 2
32 |WS060000 |Spring Washer M6 2
33 [SR059300 |[Cap Screw M5*12L 2
34 |WF051210 |Washer §5*§12*1T 2
35 [SR060800 |[Cap Screw M6*40L 2
36 |WF061920 |Washer M6 2
37 |SR059400 |Cap Screw M5*16L 4
38 |RE025000 E-Type Ring §25 2
39 |WS050000 [Spring Washer M5 2
40 |SG050200 |Hex Head Bolt (W/Flange) M5*10L 2
41 |IM721001 Motor Cord 0.5mm x 4C 1 380V 3~ CE
42 (992622 Washer § 15.2* § 22*0.2T 1




QCE330014

ITEM

PART NO

PARTS NAME

SIZE

QTY

NOTE

43

WF551010

Washer

§ 3/16* § 10*1T

8




QCE330018




QCE330018

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
1 |721236 Lowside Pressure Plate 1
2 |721237 Upside Pressure Plate 1
3 (721238 Chrome Rod Park § 10*90L 2
4 1721239 Adjustment Screw M10*P1.5 1
5 721240 Plum Nut M10 1
6 721242 Protection Plate 1
7 1721244 Spring Flakes 1
8 |[SH050200 |Hex head Bolt M5*10L 1
9 |WS050000 [Spring Washer M5 5
10 |SJ040200 Rouad Socket Head Cap Screw |M4*10L 1
12 |SS069107 |Set Screw M6*6L 1
13 |NH101700 |Hex Nut M10 1
14 206395 Disc Washers §6.2" § 15*0.5t 8
15 [WF061820 [|Washer § 6" §18*2T 2
16 |SR060400 |Cap Screw M6*20L 2
17 1SJ050200 Rouad Socket Head Cap Screw |M5*10L 4
18 (721072 ABS Strips § 4*5L 0.01 1
19 |SS059200 |Set Screw M5*8L 2
20 |WFO051210 |Washer §5*§12*1T 2
21 |WS040000 (Spring Washer M4 1
22 |WF061310 |Washer §6*§13"1T 1
23 |NL061000 Nylon Nut M6 1




QCE330019

R o £y

o @ o
:ji@@io@ﬂd(@ =
A g\l .

\/ AL




QCE330019

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
1 |721253 Spread Glue Base 1
2 |721255 Spread Glue Shaft 1
3 |721247 Disc Washer 6
4 |WF253510 |Flat Washer § 25" § 35"1T 7
5 721252 Locking Nut (& Star Washer) 1
6 [BB600502A (Ball Bearing 600527 1
7 |721246 Bushing 1
8 721248 Bushing 1
9 |[RR470000 [Retaining Ring R47 2
10 |BB600500A |Ball Bearing 6005 1
11 1721250 Bushing 1
12 [721251 Step Bolt 1
13 |WS050000 |[Spring Washer M5 2
14 |SS059100 |Set Screw M5x6 1
15 721257 Prevent Dust Inside Ring 1
16 [721256 Prevent Dust Outside Ring 1
17 |721308 Shaft Join Gear 1
18 |SS069200 |Set Screw M6x8L 1




QCE330020

|
= I
i, O i 0 5 W gt W o O iy, OF o, o Y
(BN N t_“n\‘.: =BG w2 (= { 8 )
\2 /AN AS S e\ =)\ @ ol
. e il i N

PN TR, PR RN Vi

/ Lo i~ AN LS
bq \1_ |

I3 )i

rd
4
)




QCE330020

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
1 |721261 Locate Block 1
2 |721262 Spacer 1
3 721264 Locate Block 1
4 |721266 Cover Plate 1
5 1721267 Adjust Base 1
6 [721268 Cover Plate 1
7 [721269 Cover Plate 1
8 721270 Guide Plate 1
9 |721272 Shaft 1
10 (721273 Adjust Block 1
11 |721274 Locate Plate 1
12 721275 Electric Heat Stick 315W 220V 1
13 |721265 Adjust Rotate Tube 1
14 1721263 Support Plate 1
15 |721271 Glue Barrel Upper Cover 1
16 (721056 Knob M8 1
17 |SR081100 |Hex Socket Bolt M8x55 1
18 |NH081300 |Nut M8 2
19 |721278 Glue Barrel Cover 1
20 |SR049100 |Hex Socket Bolt M4x6 2
21 [SR069400 [Hex Socket Bolt M6x16 2
22 |WS060000 |[Spring Washer M6 7
23 [WF061920 |Flat Washer P6XP19x2t 3
24 [SJ049100 Hex Socket Button Head Screw |M4x6 4
25 [WW152203 [Wave Washer ¢15x@22 2
26 |SR0693403 |Hex Socket Bolt M6x12L 2
27 |WF061310 [Flat Washer P6XxP13x1t 2
28 [NH061000 [Nut M6 6
29 (206395 Disc Washer M6 2
30 |721276 Knob Screw M6 1
31 (721277 Locate Plate 1
32 |SG069200 |Hex Head Bolt (W/flange) M6x8 1
33 [SH0694403 |[Hex Head Bolt M6x16 1
34 |[SS069200 |Set Screw M6x8 2
35 [SH0806403 |[Hex Head Bolt M8x30 1
36 |WS080000 |Spring Washer M8 2
37 |[SR0594403 |[Hex Socket Bolt M5x16L 1
38 |WS050000 |Spring Washer M5 1
39 [WF051210 |Flat Washer e5x@12x1t 1
40 |NF061000 Flange Nut M6 1
41 |SR0604403 |Hex Socket Bolt M6x20L 2




QCE330021

N N N I TN s TN T T Ty Y A i Y o, S e

(el (R)B)a) (I)IB)+) (=) ()2 m“‘:”ﬁw

O, Sl A S, Gl S Wi, R S Ly S R e A
) | T XY T




QCE330021

ITEM | PART NO PARTS NAME Q'TY | NOTE
1 721281 Coines 1
2 721286 Electricity Boards 1
3 (721283 Fixed Plate 1
4 721293 Non-Asbestos Gasket 1
5 1721284 Electric Rods 220V 160W 2
6 721285 Electric Rods 220V 250W 2
7 [721282 Brass 0.3 [ 300mm
8 (709411 Outlee Beads PG 11 2
9 (721287 Connector Box 1
10 721292 Lubrication Of Joints 1
11 721289 Lubrication Of Joints 1
12 |721290 Adapter 1
13 203198 Butter Mouth M6*P1.0 1
14 |721288 Temperature Line 1
15 (721280 Ceramic Terminal Block 1
16 [SR061003 [Cap Screw M6*50L 4
17 [WS060000 (Spring Washer M6 8
18 |[SS069100 [Set Screw M6*6L 4
19 |SR059300 |Cap Screw M5*12L 2
20 [WF061310 |Washer e6*@13*1T 9
21 |SR0604403 |Cap Screw M6*20L 3
22 |WF061620 |Washer e6*@16*2T 3
23 |SM0604403 [Pan Head Screws Hexagon M6*20L 2
24 |SR060500 |Cap Screw M6*25L 2
25 [NH561000 |Nut 1/4"-20UNC 1
26 |IC721012 Power Cord 2.0mm2x2C 1
27 |SR069300 |Cap Screw M6*12L 1
28 |SP049200 |Pan Head Screw M4*8L 4




QCE330022

TN NN AT
I. -~ II. o I o | - 11 b3}

SR S Sl e A e
I T i T —
| ! ¢

| b

I w fr:\‘ "):,_.:-\'

i o | I\ | \ i |

AN L S A N s G SNk M
P2

| I |
<) e o
hR A Nl St AN




QCE330022

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE

1 (721312 Motor Fixed Plate 1
2 |721297 Spindle Bracket 1
3 1721299 Fixed Bracket 1
4 [721304 Spring 1
5 1721305 Gasket 2
6 [BB600502A (Ball Bearing 600527 2
7 |721313 Ring 1
8 |RS250000 |C-Type Ring S25 1
9 (721308 Spindle Connector Gear 1
10 (721306 Plum Nut M8 1
11 |721303 Screw Polt M8 1
12 1721301 Y-type Connector M8 1
13 |NH081300 |Hex Nut M8 6
14 |WF082320 |Washer @8 23 2T 1
15 |NL081300 Nylon Nut M8 1
16 |721309 Transmission Shaft 1
17 |RS140000 |C-Type Ring S14 2
18 |KD050515 |Key 5*5*15L 1
19 721307 Spindle Connector Ring 1
20 |SS069200 |Set Screw M6*8L 1
21 (721310 Reducer NMRV030-1/20-63B14 1 50Hz
22 |MA721311  [Motor 1/4HP(0.18KW) 4P 1 |220/380v 3~
23 |721300a Connector 1
24 1200964 Shaft 1
25 |[SS081300 |[Set Screw M8*65L 1
26 |SR080400 |Cap Screw M8*20L 2
27 |WF081818 |Washer ¢8*p18*1.8t 6
28 [WS080000 |Spring Washer M8 7
29 |[SR061803 |[Cap Screw M6*90L 2
30 |WF061310 |Washer 6 p13*1t 4
31 |WS060000 [Spring Washer M6 6
32 |NH061000 |Hex Nut M6 6
33 [SR081803 |[Cap Screw M8*90L 1
34 |WF081820 |Washer ©8*p18*2t 1
35 [SH080600 |Hex Head Bolt M8*30L 4
36 |SH059300 |Hex Head Bolt M5*12L 4
37 |SH060401 Hex Head Bolt M6*20L 4
38 |WF061620 |Washer 6 p16™2t 8
39 [SS089400 |[Set Screw M8*16L 4
40 |IM721004 Motor Cord 0.5mm x 4C 1 |380v3~CE
41 |SJ069200 Rouad Socket Head Cap Screw |M6*8L 2




QCE330023




QCE330023

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
1 |MA721321  |Motor 1/6HP(0.12KW) 2P 2 |220/380v 3~
2 721319 Motor Fixed Plate 2
3 |721317 Wheel 5" 4
4 [SR059400 [Cap Screw M5*16L 8
5 |WS050000 [Spring Washer M5 8
6 721324 Fixed Plate M8 2
7 |SH080500 |[Hex Head Bolt M8*25L 4
8 |WF082030 |Washer ©8*p20*3t 4
9 1721316 Flange Flakes 2
10 (721322 Wheel Spindle 1
11 |SH080400 |Hex Head Bolt M8*20L 1
12 |WS080000 |Spring Washer M8 6
15 |SR069300 |Cap Screw M6*12L 4
16 |721318 Wheel Spindle 1
17 |SH080402 |Hex Head Bolt M8*20L 1
18 (721320 Washer @22*p55*3t 2
19 |IM721006 Motor Cord 0.5mm x 4C 1
20 [IM721005 Motor Cord 0.5mm x 4C 1




QCE330024J




QCE330024J

ITEM | PART NO PARTS NAME SIZE Q'TY | NOTE
1 |721327 Back Cover 1 wW
2 |SG069200 |[Hex Head Bolt (W/Flange) M6*8L 7
3 1612030 Hinge 2
4 (BR000043 Pop Rivet 4-3 §3.2x8.9 28
5 1721333 Transparent Cover 1
6 201624 Handle 1
7 |AB721037-B [Door Safety Switch ASM. 1
8 |721345 Hose §2.5"25
9 |721346 Hose §2.5"36
10 |721347 Hose §2.5™80
11 |721420 Cover 1 W
12 |L150000000000000 | ENd ring 15CM 6
13 [WF051210 [|Washer §5°§12*1.0T 8
14 721422 Transparent Cover 1
15 (721421 Cover 1 W
16 721419 Cover 1 W
17 |NF081300 Flange Nut M8 2
18 [SR089400 [Cap Screw M8*16L 2
19 |SJ059200 Rouad Socket Head Cap Screw |M5*8L 8
20 |SP040600 |Pan Head Screw M4*30L 2
21 |NH040700 |Hex Nut M4 2
22 |[SG059200 |Hex Head Bolt (W/Flange) M5*8L 4




AB721339

RR0PO0E

[

2

@

© ®

@@ f%@@

]

/X\

N,

O
O

@ 1
11T
@

o&v@% » 00® ©

&6 &b




AB721339

ITEM | PART NO PARTS NAME SIZE Q' TY | NOTE
1 721339 |Circuit Plate 1 |4514(2C)
2 205186  |Aluminum Rail W35xH7.5 0.16 [ 160mm
3 205186  |Aluminum Rail W35xH7.5 0.31 | 310mm
4 205186  |Aluminum Rail W35xH7.5 0.4 [400mm
5 205186  |Aluminum Rail W35xH7.5 0.29 | 290mm
6 207217-2 |Transformer AC380~415V 120VA 5A 1 |4514(2C)
7 203756  |Aluminum Rail Fix Plate TE-002 9 |4514(20)
8 205364 |Ground Terminal 2004-1207 11 |4514(2C)
9 203758 |Terminal 2004-1201 47 |4514(2C)
10 203755 |Terminal 2002-1201 25 |4514(2C)
11 721382  |Motor Circuit Breaker GV2ME05-0.63~1A 2 |4514(20)
12 205416  |Fuse Holder 1P 3 |4514(2C)
13 721381 Programmable Logic Controller |AX1N-24MR-ES 1 |4514(20)
14 | ST040200F |Stainless Steel Tapping Screw |M4x10L 27
15 721386 |Ground Plate 6P 1 |4514(2C)
16 721383  |Motor Circuit Breaker GV2MEO06-1~1.6A 3 |4514(2C)
17 994761 |Magnetic Contactor S-P11S AC24V 4A 7 |4514(2C)
18 721385 |Relay AC24V AC24V 1 |4514(2C)
19 994942 |Fuse 30mm 5A 5
20 721384  |Blog contact insert GVAE11-1A1B 5 |4514(2C)
21 205180-01 |[Cable Tray W25*H65mm 1.76 |880mmx 2
22 205180-02 |[Cable Tray Cover W25*H10mm 1.76 |880mm x 2
23 205180-01 [Cable Tray W25*H65mm 0.18 | 180mm
24 205180-02 |[Cable Tray Cover W25*H10mm 0.18 | 180mm
25 205180-01 [Cable Tray W25*H65mm 0.24 [120mmx2
26 205180-02 |[Cable Tray Cover W25*H10mm 0.24 [120mmx2
27 203759 |End Plate 2004-1291 2 |4514(2C)
28 203757 |End Plate 2002-1291 4514(2C)
29 SP059200 |Pan Head Screw M5x10L 3
30 205416-02 [Fuse Cover With Light AC 3 |4514(20)
31 203761  |Jumper 2004-402 8 |4514(2C)
32 SF059200 [Pan Head Screw (W/Flange) M5x10L 1
34 995049 |Glass fiber hose JYT-1-6 1 |1000mm
35 995075 |Terminal Number Marker 05111-2002-26 25
36 995074 |Terminal Number Marker 793-5501 58
37 205186  |Aluminum Rail W35xH7.5 0.18 [ 180mm




AB721037

Pressure beam limit switch

AB721037-A
ITEM| PART NO PARTS NAME SIZE QTY | NOTE
1 721037 |Door Safety Switch AZD-1001T 1
2 709411 Outlet Beads PG11 1
3 IC721009 |SWITCH CORD 0.5mm2x2C 1
Rear door limite switch
AB721037-B
ITEM| PART NO PARTS NAME SIZE QTY | NOTE
1 |721037 Door Safety Switch AZD-1001T 1
2 1709411 Outlet Beads PG11 1
3 |IC721008 SWITCH CORD 0.5mm2x2C 1




	JEB-45_part list cover_20130528-XM200094
	JET-Edge bending XM200094-1020628

